Docusign Envelope ID: 8192ABA9-54C3-431C-ABFF-43E6B3F5A468

SGS

Tested For:  Roman Maslej Phone: (416) 825-9880 Received: 7/1/2025
Bodaq Finishes LLC Fax: Completed: 8/14/2025
2005 SE 192nd Ave. Ste. 200 Mobile: Code: T
Camas, WA 98607 PO#: TestReport:  3-59822-0
USA Email: roman.m@nelcos.com
Key Test: ASTM G 21 Single Specimen - Face Only 830

Client’s Identification:

Style: Bodaq Interior Film. Composition: PVC film with acrylic glue on back. Color: As provided. Thickness: 0.25mm. Product End
Use: Interior Finish. Special Instructions; Bodagq is a self adhesive product, remove paper back to apply to aluminum foil at client's
request.

LE 2015, RE 2021; V 7/21 tm Test Performed at SGS North America, Inc. North Sioux City Branch Report No.: RDSG250717-001

TEST PERFORMED: ASTM G 21 — Practice for Determining Resistance of Synthetic Polymeric Materials to Fungi

Organism ATCC No.
Aspergillus brasiliensis 9642
Talaromyces pinophilus 11797
Chaetomium globosum 6205

Trichoderma virens 9645
Aureobasidium pullulans 15233

Incubation Parameters: 28 days at 28°C to 30°C and 85% RH

RESULTS:

Specimen Control Rating FACE Surface Rating
1 4 0

RATING SYSTEM:

0 — None

1 — Traces of growth (less than 10%)

2 — Light growth (10% to 30%)

3 — Medium growth (30% to 60%)

4 — Heavy growth (60% to complete coverage)
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This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at
http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at
http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction
issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its
intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not
exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this
document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer
only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.
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REMARKS: None.
ACCEPTANCE CRITERIA: None cited.
CONCLUSION: Not applicable.

CERTIFICATION: | certify that the above results were obtained after testing specimens in accordance with the
procedures and equipment specified above.

DocuSigned by:

Miclarl
1D12C24670FW
AUTHORIZED SIGNATURE
SGS North America
VGljoljb

8/19/2025
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